SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 50MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 19.50 0B

Made Auto Sweep saL Reflevel %0.00dBm  Offset 19.30 4B Mode Sweep saL
Count 100/100 Count 100/100
Spurion Emisns Th
Limit Check Phss
Line _SPURJOUS_LINE_ABS 02 phss
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264 GHz 70005 pts 155 MRz/ 2.795 Gz
Ta7s Ghr 3004 pts TR/ oG || pe—
2 Recult Summa |
. 2640 Ghz 2690 Ghz 100,000 kHz 68919 GHz 2255 dBm 200.00 dB
2475 GHz 2.450 GHz 1.000 MHz 249035 GHz 2,690 GHz 2691 GHz 1.000 MHz 2. Hz -5.92 dBm 200.00 dB
2490 GHz 2495 GHa 1.000 Mtz 249492 GHz 2691 GHz 2695 GHz 1.000 MHz 2.69105 GHz B .
2495.GHr 249 GHiz 500,000 kttz 249600 GHz 2695 Ghz 2740 GHz 1,000 MHz 270021 GHz
2,496 GHz 2546 GHz 100,000 ke 2.49676 GHz et et i 274188 GHz

05:06:21 07.06.2021

Resdy

o Vesam

09:28:49 07.06.2021

Channel power -10dBm > -22.9dBm (PASS)

10:20:27 09.06.2021

Reflevel 3730 0Bm  Offset 193008 ® RBW 10Kz sGL
- Att 30d8 & SWT 100ms ® VBW 30 kiz Mode Sweep Count 100/100
30 dBr
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20 dBo

10

0dBr

10 dBm
'-iﬂ,,,r_ L

PP
d T B
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WL L L e |
Ul Ak a) by
60 dB 1 t t
CF 2.6905 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summar None |
Tx1 (Ref) 1,000 MHz -22.90 dBm
Tx Total -22.90 dBm
o

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 / 50MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

RefLevel 40.00dBm  Offset 19.80 d8. Mode Auto Sweep s6L
Count 100/100

Ref Level 40,00 dBm  Offset 19,90 dB Made Auto Sweep £
Count 100/100

1 Spurious Emissions 1o || Seurious Emissions
P Limit Check

Limit Chesk
Line _SPUR|OUS_LINE_ABS_0q2 s Line _SPURIOUS_LINE_ABS_0q2

30 SPORIGUS_UNE_ABS_002
0 20 dbi
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a ¥ - e Virech LARR e i 4 Ghia

il ' T —— o)

-40
-50 .
2.64 GHz 10005 pts 15.5 MHz/ 2.795 GHz
2475 GHx 8004 pts 1 Miiz/ 2346 Gt || B Resutt Summa:
2 Result Summa: I
2.640 GHz 2.690 GHz 100,000 kHz 2.644 46 GHz 2.98 dBm .02 d
2475 GH 2490 GHz 1.000 Mtz 249050 GHz -25.10 dBm 0.10 2650 GHz 2691 GHz 1,000 Mtz 263002 GHz -21.51 dBm 1151 dB
2490 GHz 2495 GHz 1.000 MHz 2.49359 GHz -21.59 dBm -8.59 dB 2691 GHz 2.695 GHz 1.000 MHz 269125 GHz -21.67 dBm -11.67 dB
2495 Gtz 2496 Gz 500,000 kitz 2.49599 GHz -24.95 dBm 11.95 dB 3695 Ghiz 2740 Gz 1,000 MHz 2.60773 GHz 2242 dBm 5.42dB
2.496 GHz 2546 GHz 100000 kiz 253617 GHz 2.78 dBm Zrzw 2.740 GHz 2.795 Ghz 1.000 MHz 2.74073 GHz -30.62 dBm 9.62 dB
[ -
05:05:45 07.06.2021 09:35:08 07.06.2021

TEL : 886-3-327-3456 Page Number 1 A7-600f 121
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 50MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40,00 dBm  Offset 19.80 0B Made Auto Sweep

saL RefLevel 40.00d8m  Offset 19.30 8 Mode Sweep saL
Count 100/100 Count 100/100
LSeuniods fiasions 1Avg
Limit Check Phss
Line _SPURJOUS_LINE_ABS 02 Phes
30 30 dBm
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264 GHz 70005 pts 155 MRz/ 2.795 Gz
Ta7s Ghr 3004 pts TR/ oG || pe—
2 Recult Summa
= 2.640 GHz 2,690 GHz 100.000 kHz 268916 GHz 20.93 dBm -200.00 dB
2475 GHz 2.450 GHz 248982 GHz 2,690 GHz 2691 GHz 1.000 MHz 269002 GHz
2490 GHz 2495 GHa 1.000 Mtz 249491 GHz 2691 GHz 2695 GHz 1.000 MHz 2.69113 GHz
2495.GHr 249 GHiz 500,000 kttz 249600 GHz 2695 Ghz 2740 GHz 1,000 MHz 269602 GHz
2,496 GHz 2546 GHz 100,000 ke 2.49681 GHz et et i 276209 GHz

08:17:35 07.06.2021

P
rety [ ) Sl

09:27:26 07.06.2021

Channel power -10dBm > -21.57dBm (PASS)

Reflevel 37.30dBm  Offset 19.80 B = RBW 10 kHz SGL

- Att 3048 ® SWT__ 100 ms ® VBW 30kHz _Mode Sweep Count 100/100
1ACIR 1Ren Avg
30 dBov

20 dBr
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Mt ool P R Y SRR Iy

60 dBar

CF 2.6905GHz B 1001 pts i 204.0 kHz/ Span 2.04 MHz
2 Result Summar None

Tx1 (Ref) 1.000 Mtz -21.57 dBm
IxTotal -21.57 dBm

10:19:46 09.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 / 50MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

RefLevel 40.00dBm  Offset 19.80 d8. Mode Auto Sweep s6L
Count 100/100

Ref Level 40,00 dBm  Offset 19,90 dB Made Auto Sweep £
Count 100/100

1 Spurious Emissions 1o || Seurious Emissions
P Limit Check

Limit Chesk
Line _SPUR|OUS_LINE_ABS_0q2 s Line _SPURIOUS_LINE_ABS_0q2

30 SPORIGUS_UNE_ABS_002

o 20 di
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¥
50 .
2.64 GHz 10005 pts 15.5 MHz/ 2.795 GHz
2.475 GHx 8004 pts 1 MHz/ 2.546 GHx [2 Result Summai
2 Result Summa: I
2.640 GHz 2.690 GHz 100,000 kHz 2.644 29 GHz 1.53 dBm -28.47 dB
2475 Ghz 2,450 GHz 1.000 MHz 248947 GHz -27.09 dBm -209dB 2680 GHz 2691 GHz 1000 Mz 2.69000 GHz -21.85 dBm -11.85 dB
2490 GHz 2495 Gz 1.000 MH: 2.49496 GHz -24.79 dBm -11.79 dB 2691 GHe 2695 Giix 1,000 Mtz 269177 GHz 2166 dBm 166 d8
235 Gtz 2496 Gz 500,000 kitz 2.49600 GHz -27.45 dBm -14.45 dB 3635 Chiz TTH0CHz 1000 Mz 2.69569 GHz 379 dBm 1079 dB
2496 GHz 2.546 GHz 100.000 kiz T 6 ZI5 BT Zrea 2.740 GHz 2.795 Ghz 1.000 MHz 2.74120 GHz -35.90 dBm -10.90 dB
ety DR o o =

05:10:52 07.06.2021 09:35:45 07,06.2021
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 50MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40,00 dBm  Offset 19.80 0B Made Auto Sweep

S5GL Ref Level 20.00dBm  Offset 19.80 dB Mode Sweep SGL
Count 100/100 Count 100/100
Limit Cheel Fhss
Line _SPURJoUS_UNE_ABS o2 phss
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2 Result Summa
3 Recult Summs
2.640 GH: 2690 GH: 100.000 kH; 21 GHz
21561 20061 Lo 238028 Gtz 24948 2690 GHe 2691 Gz 1,000 M 01 GHz
GHz GHz 4 e Y 'z s m 691 GHz 2,695 GHz 1.000 MHz 36 GHz
2435 Gh 21436 Ghz 500,000 kHz 243600 GHz 1465 dBm e I et 06 GHs
2436 GHz 2546 GHz 100000 kiz 2.49679 GHz 22.92 dBm Sman el et 74043 GHx
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o :18:23

05:18:24  07.06.2021

09:26:21 07.06.2021

Channel power -10dBm > -22.4dBm (PASS)
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Reflevel 37.30dBm  Offset 19.80 B = RBW 10 kHz
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2 Result Summar

Tx1 (Ref)
TxTotal

1.000 MHz

-22.40 dBm
-22.40 dBm

10:19:24 09.06.2021

fuady

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 50MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 19.50 0B

Mode Auto Sweep saL Ref Level 5000 dBm  Offset 19.808 Made Auto Sweep saL
Caunt 100/100 Count 100/100
ETa 7
Limit Check P
Line _SPURJGUS_LINE_ABS 02 12 SPURIOUS_LINE_ABS.0q2
30 SPURIOUS_LINE_ABS 002
20 20 dfs
10 10
¢ T T T T T e PP T e PRE L ' o | i i i i ol
10 B e |
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T i e
50 .
2.64 GHz 10005 pts 15.5 MHz/ 2.795 GHz
2.475 GHx 8004 pts 1 MHz/ 2.546 GHx [2 Result Summai
2 Result Summa: I
2.640 GHz 2.690 GHz 100,000 kHz 2.64776 GHz 1.78 dBm -28.22 dB
2475 Ghz 2,450 GHz 1.000 MHz 249004 G 271.30 dBm -230dB 2680 GHz 2691 GHz 1000 Mz 2.69007 GHz -22.23 dBm 122348
2490 Gt 2495 Ghir 1.000 Mz 249373 GHz 25.30 dBm -12.30 dB 2891 GHs 2695 GHs 1,000 M 269286 GHz 228 dBm 1204 dB
2495 Ghr 2,496 GHz 500,000 kHz 249592 GHz 29.20 dBm -16.20 dB 2695 GHz 2780 GHz 1.000 MHz 2.70036 GHz -3.21 dBm 10.21 dB
2.496 GHz 2546 GHz 100.000 kHz 253582 GHz 2.04 dBm -77.96 dB 2740 GHz 2.795 GHz 1.000 MHz 2.74142 GHz .37.06 dBm -12.06 dB.
L = B

08:19:13 07.06.2021

09:36:41 07,08.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 50MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

fultiv
Ref Level 40.00 dBm  Offset 19.50 0B

Mode puto Sweep saL Reflevel %0.00dBm  Offset 19.30 4B Mode Sweep Gt
Count 100/100 Count 100/100
Limit Chee¥ Phss
Line _SPUROUS. 2 phss
30 30 dBm
0 0
10 10 dBem
a 0.d8
10 dBim 100 i
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264 GHz 10005 pts 155 MRz/ 2.795 Gz
7475 GA: 8004 pis TR/ oG || pe—
2 Result Summa
= 2.640 GHz 2,690 GHz 100.000 kHz 268916 GHz 19.97 dBm -200.00 dB
2475 GHz 2.450 GHz 249002 GHz 2,690 GHz 2691 GHz 1.000 MHz 269002 GHz -5.93 dBm 200.00 dB
2490 GHz 2495 GHe 1.000 MHz 209479 GHz 2.691 GHz 2.695 GHz 1.000 MHz 2.69133 GHz -16.61 dBm 200.00 dB
2495 Gz 2496 Gtz 500,000 ktz 249600 GHz 2695 GHz 2740 GHz 1,000 MHz 269715 GHz -27.49 dBm 200.00 dB
2456 GHz 2546 GHz 100,000 kHz 249679 GHz 2.740 GHz 2.795 GHz 1.000 MHz 2.76967 GHz -39.83 dBm 200.00 dB

05:20:59 07.06.2021

P
rety [ 5 Sy

Ruady taseoesel g

09:25:20 07.06.2021

Channel power -10dBm > -23.21dBm (PASS)

Offset 19.80d8 = RBW 10 kHz SGL
100 ms ® VBW 30 kHz _ Mode Sweep Count 100/100
1Ren Avg

Ref Level 37.30 dBm
- Att 3048 ® SWT
1ACIR

30 dBov

20 dBr
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10 dBav

e | i
30 dBr T h

40 dBm———+ M —
P o B T Vet RPN
A 4
60 dBo 1 T 1
CF 2.6905 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summar None
Txl (Ref) 1,000 Mz -23.21 dBm
Tx Total -23.21 dBm

10:18:24 09.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7 - 65 of 121




seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 19.80 6B Made Auto Sweep saL RefLevel 40.00dBm  OMfset 19.80 dB. Mode Auto Sweep sl

Count 100/100 Count 100/100
1 Spurious Emissions
Limit Cheek PRsS
Line _SPURJOUS_LINE_ABS 02 Phss
30 SPRGUS_UNE_ ABS 002
2 20 dbi
10 10
’ LT TN S SR PP TNE P S T T T Sk ] AN g st e A ¥yt
10 dBm 1 1 ‘ i
M .
SPURIGUS_UNE ABS 002 | | o
30 dBm t t o A R
-40
50 B
2.64 Gz 10005 pts 15.5 MR/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.546 GHz 2 Result Summe,
2 Result Summa
25640 GHz 2690 GHz 100.000 kHz 264978 GHz 0.01 dBm -29.99 dB
2475 GHz 2.490 GHz 2.489 28 GHz -32.08 dBm 2,690 GHz 2,691 GHz 1.000 MHz 2.68002 GHz -24.67 dBm -14.67 dB
2,490 GHz 2495 GHz 1.000 Mz 249458 GHz -29.41 dBm 2691 GHz 2695 GHz 1.000 MKz 2.69394 GHz -25.05 dBm -15.05 d8
2495 Gz 2496 Gtz 500,000 ktz 249600 GHz -32.29 dBm 2685 Gfte 2740 Gz 1,000 Mz 269557 GHz -25.88 dBm -12.88d8
2436 GHz 2546 GHz 100,000 kHz 254301 GHz 0.47 dBm 2740 GHz 2.795 GHz 1,000 MHz 2.74067 GHz -39.56 dBm 1456 dB
e DN UG =

05:20:23 07.06.2021 09:24:06 07,08.2021

TEL : 886-3-327-3456 Page Number 1 A7-660f 121
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /50MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 40.00 dBm  Offset 19.50 0B

Mode Auto Sweep sGL RefLevel 20.00d8m Offset 19.80 d8 Mode Auto Sweep S6L
Caunt 100/100 Count 100/100
—
Limit Cheel Fhss Limit Chec 55
Line _SPURJOUS_LINE_ABS_od2 PRSS 2 g e SPURIOUS_LINE_ABS_0q2 55
30 SPORIGUS_UNE_ABS_002
0 20 dfs
10 10
" Bt
o L T s T R ! T d HY ey
10 dBm ‘ e
! T
I
-50 Br
2.64 GHz 10005 pts 15.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.546 GHz 2 Result Summe,
2 Result Summa
2.640 GHz 2.690 GHz 100.000 kHz 2.647 38 GHz 1.25 dBm -28.75dB
2475 GHz 2490 GHz 1.000 MHz 248918 GHz -26.23 dBm 2690 GHz 2691 GHz 1.000 MHz 269003 GHz 22.31 dBm 1231 48
2430 Gt 2495 Gtz 1,000 Mz 249472 Ghz -24.34 dBm 2691 GHz 2685 Gz 1,000 MH: 269339 GHz 21.72 dBm 117248
2495.GHiz 249 Gtz 500,000 kiiz 249600 GHz -28.12 dBm 2695 Ghie 1740 GHe 1,000 Mz 269717 GHz 2256 dBm 9,56 dB
2.236 Gz 2536 Gz 100,000 kHz 2.54506 GHz 1.24 dBm 2780 Che 2795 Gtz 11000 Mtz 274040 GH:2 35.89 dBm 10,30 dB
o O & o B

08:21:44  07.06.2021

09:22:45 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 60MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 19.80 B Mode Sweep

Ref Level 40.00dBm  Offset 19.80 4B Mode Sweep SGL

Count 100/100
1 Spurious Emissions 1 Spurious Emissions 1Avg
30 30 dr
20 dBm: - 20
3 “ ,‘ 10 e -1
|
0 0.de
! ‘ | 10 dBv N
(K
20 g ‘1 T 0
30 ol |y H‘J 20 fitt
al il 1\ ‘ " In’m 1 TTm A
2 L TR T P 1L
O A [ W) LY WPV, Ul
Iz WA s oA s WA, Ao,
263 GHz 10005 pts 165 MRz/ 2.795 GHz
2475 GHz 8004 pts 1 MHz/ T
2630 GHz 2,690 GHz 100.000 kHz 268897 GHz 15.80 dBm -200.00 dB
2475 GHz 2490 GHz 1.000 MHz 2.49005 GHz -27.39 dBm 2,690 GHz 2691GHz 1.000 MHz 2.69001 GHz -9.59 dBm -200.00 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49490 GHz -19.49 dBm 2691 GHz 2,695 GHz 1.000 MHz 2.69109 GHz -18.51 dBm -200.00 dB
2495 GHz 2496 GHz 1.000 MHz 2.49599 GHz -7.78 dBm 2,695 GHz 2.750 GHz 1.000 MHz 269515 GHz -26.80 dBm -200.00 dB
2.496 Ghz 2556 GHz 100.000 kHz 2.49697 GHz 1863 dBm 2.750 GHz 2.795 GHz 1.000 MHz 2.79094 GHz -39.79 dBm 200.00 dB
= ey o 0

09:52:50 07.06.2021

10:33:05 07.06.2021

Channel power -13dBm > -21.51dBm (PASS)

Channel power -10dBm > -22.24dBm (PASS)

Reflevel 37.30dBm  Offset 19,8008 ® RBW 10kHz

Reflevel 37300Bm  Offset 19.304B ® RBW 10Kz saL
- At 3008 ® SWT  100ms ® VBW 30kHz Mode Sweep - Att 3008 ® SWT_ 100ms  VBW 30kHz _Mode Sweep Count 100/100
1AQR
30 30 dBm— T T T o » = = - - -
H ™

20 20 dBo

10 dBm 10

048 0 dBar

10 10 dBe

20 -20

A
NAA AL A
30 dBm t e 30 dBd b 4 "
oy ANVY ¥
40 by N""’M/VWM Y 40
i gor U n yrrm ) WM U : -
R AR ey Y V'"WW TR R i n
60 i :
|CF 2.4955 GHz 1001 pts 204.0 kHz/ 1001 pts ) 204.0 kHz/ Span 2.04 MHz
2 Result Summar None None
Txl (Ref) 1.000 MHz -21.51 dBm Txl (Ref) 1.000 Mtz -22.24 dBm
Tx Total -21.51dBm Tx Total -22.24 dBm

10:44:55 07.06.2021

ErET
ey sy

10:40:22 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7 - 68 of 121




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 60MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 40.00 dBm  Offset 19.50 0B

Mode Auto Sweep saL Reflevel 9000d8m Offset 198008 Mode AuloSweep seL
Caunt 100/100 Count 100/100
ETa 7
Limit Chec PRSS Limit Check
Line _SPUR|OUS_UINE_ABS_0g2 PRSS 2 g e SPURIOUS_LINE_ABS_0q2
30 SPURIOUS_LINE_ABS 002
20 20 dfs
10 10
L 0.di
o PP [ T T e " M ¥ (LT T
[T PN P T Rt i T Ay || [V M!MWW‘\‘M'}
10 dBm . - : H| [0
B o oo [
PURKOUS_LINE_ABS_00.
T I Pa, i,
30 B . 1 T
-40 -
-50 Br
2.63 GHz 10005 pts 16.5 MHz/ 2.795 GHz
2.475 GHx 8004 pts 1 MHz/ 2.556 GHx [2 Result Summai
2 Result Summa: I
2630 GHz 2.690 GHz 100,000 kHz 2.64678 GHz 1.00 dBm -29.00 dB
2475 GHz 2490 GHz 1.000 MHz 2485536 GHz -31.40 dBm -6.40 dis 2680 GHz 2691 GHz 1.000 MHz 26900 GHz -21.50 dBm 1150 dB
2490 GHz 2495 Gz 1.000 MH: 2.49389 GHz -27.17 dBm -14.17 dB 2691 GHe 2695 Giix 1,000 Mtz 269223 GHz 2054 dBm 10554 d8
235 Gtz 249 Ghz 1.000 Mtz 2.49538 GHz -24.73 dBm -11.73 dB 3635 Chiz 3750 CHz 1000 Mz 2.69598 GHz 2573 dBm 273 dB
2436 Gz 2556 Gz 100,000 kitz 253777 GHz 1.72 dBm 2828 dB. e S e o 1500 it 275127 GHz 139,43 dBm 448.dB
ety IR oy Va2 [ = oo

08:50:22 07.06.2021

10:31:83 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

T A7-690f 121



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 60MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 19,

RefLevel 40.00dBm  OMfset 19.80 dB.

Mode Auto Sweep

09:53:49 07.06.2021

10:33:31 07.06.2021

80 a8 Mode Sweep SGL SG6L
Count 100/100 Count 100/100
1 Spurious Emissions Ty | T _
| Line _sPUBloUS_LINe_aBS.of2 55
30 t SPOURIBUS_LINE_ ABS_002
20 dBm F 20 b |
10 H - o ‘
0 \l
! ﬂ’ | 10 d i
I ( |
20 B trt .
" { i . Al
o q M
| I
oy 11 | R ‘ Al [T
0 I b Hl|i f N o] N‘\I\‘
| M A W | | gttt ' Ll
L ‘ AWM M (L AOY RRRTION o | L | ¥
2.63 GHz 10005 pts 6.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts .1 MHz/ 2.556 GHz T
1
2,630 GHz 2.690 GHz 100.000 kHz 2.68891 GHz -12.70dB
2475 GHz 2490 GHz 1.000 MHz 249005 GHz -21.58 dBm 2690 GHz 2691 GHz 1.000 MHz 269001 GHz 02348
2490 GHz 2495 GHz 1000 MHz 249482 GHz -17.58 dBm 2691 GHz 2695 Ghz 11000 Mtz 2.69108 G 7 .78 di
2.495 GHz 2.496 GHz 1.000 MHz 2.49599 GHz -6.90 dBm 2,695 GHz 2750 GHz 1.000 MHz 2.69625 GHz A5.79dB
2.496 GHz 2556 GHz 100,000 kiz 249691 GHz 18.39 dBm 2750 GHe 2795 Gtz 11000 Mtz 2.75100 GH:2 56 12556 dB
hesdy

oy
== 103330

Channel power -13dBm > -21.17dBm (PASS)

10:45:26 07.06.2021

Reflevel 3730dBm  Offset 19.8048 ® RBW 10kHz s6L
- Att 3008  SWT  100ms ® VBW 30kHz Mode Sweep Count 100/100
1AQR 1Rm Avg
30
H

2

10 dBm

0 dB:

10

20

3 AAMLLY

{ P YN ¥
0 dBenr AARWY YT
W VY
40 dby ey va‘\/v'\/‘"’f 1
[PPPRPIE
PR #\”WW'V”"IW- Ll
60 ‘ I
(24955 Ghz 1001 pts 204.0 kHz/ Span 2.04 Wi |
2 Result Summar None
Txl (Ref) 1,000 MHz -21.17 dBm
Tx Total 2117 dBm
T — O

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

T A7-700f 121



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 60MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Reflevel 4000dBm Offset 19003 Mode AutoSweep saL Ref Level 5000 dBm  Offset 19.808 Made Auto Sweep saL
Count 10100 Count 100/100
ETa 7
Limit Chec¥ PRSS Limit Checl
Line _SPURJGUS, #s_of2 phss 1 agline SPURIOUS_LINE_ABS 02
30 SPORIGUS_UNE_ABS_002
20 20 dfs
10 10
o 0 AT IO e e L G % n W’Fl I LY
ol gl T e e A g WAy f‘«wmwl.lm
10 dBm — | [ [
:[\ IRIOH 1] BS, 2 ‘ :
PURKOU! INE_ABS_00.
S } | .Nm....,".,__‘
30 dBm " + i
T ot
! | i,
-40
50 Br
263Gz 10005 pts 165 ML/ 2.795 GHz
475 Ghz 8004 pts MR/ 15566 | | o s
2 Result Summa: I
2630 GHz 2.690 GHz 100,000 kHz 2.644 80 GHz 0.06 dBm .94
2475 GHz 2490 GHz 1.000 MHz 243000 GHz -29.94 dBm -494.d8 2680 GHz 2691 GHz 1,000 Mtz 269001 GHz 22.87 dBm 12.87 dB
2490 GHr 2495 GHr 1.000 MHz 249473 GHz -26.36 dBm -13.36d8 2691 GHz 2695 GHz 1,000 MHz 269118 GHz 21.17 dBm 11.17 dB
235 Gtz 2496 Gz 1.000 Mtz 2.49599 GHz -24.36 dBm -11.36 dB 3695 Ghiz T750GHe 11000 MH: 260955 GHz 2500 dBm 1200 dB
2.496 Gl 255 Ghz 100000 kiz 2.53587 GHz 1.13 dBm 2887 dB 70 cr 3705 orte 1000 M 275087 GHz 138.94 dBm 13.94 dB
[ P

05:54:15 07.06.2021

10:33:03 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

A7 -710f121



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 60MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 19.80 B

Mode Swecp sa Mode Sweep sa
Count 100/100 Count 100/100
L5puiods Emiaions 1Ava
30 30 dBem
20 dBm: 20
i ‘j‘ 10 dBm t
|
0 048 \
| 10 dBon |
| Ml
20 dBm i 0 ﬁ ]
55 | !’iﬁ'\ | 20 [h\ L
I \ N M 0 mf f |
30 L e
] ) I | [ S oy bl ]
G (| RGO L BETPROP e o, T, ’l L SELPINTTIEN |
263 GHz 70005 pts 65 Wi/ 2795 Gz
2475 Gt 1 WA/ 2155660 | e
2630 GHz 2690 Ghz 100000 kHz GHz
2475 GHz 2430 GHz 249012 GHz -28.44 dBm 2690 GHz 2691 GHz 1000 MHz GHz
2490 GHz 2495 GHz 249442 GHz -20.23 dBm 2691 GHe 2695 Gz 1,000 MHz GHz
2,495 GHz 2496 GHz 2.49598 GHz -10.11 dBm 2695 GHe 2750 Gz 1000 MHz GHz
2496 Gz 3556 Ghz 2.49706 GHz 16,65 dBm Srda bt et GHs

Ref Level 40.00dBm  Offset 19.80 4B

09:58:11 07.06.2021

10:34:29 07.06.2021

Channel power -13dBm > -21.17dBm (PASS)

Channel power -10dBm > -22.28dBm (PASS)

Reflevel 37.30dBm  Offset 19,8008 ® RBW 10kHz

sa RefLevel 730dBm  Offset 19.8048 = RBW 10Kz sa
- Att 30 dB * SWT 100ms * VBW 30kHz Mode Sweep Count 100/100 - Att 30d8 & SWT 100ms ® VBW 30 kiz Mode Sweep Count 100/100
1ACR 1Rm Avg |11 ACR 1Ren Avg
30 30 dBm— —]
20 20 dBo

10 dBm 10

0B 0dm

10 10 dBm

20 2 -20

r Y f A
’/_‘_.‘,n,v\m n/ WA A A
30 dBen . - 30— Y VA e +
Yy v m

0 MM 40 /MHA/WV\MM%M"

B A AN A WW ey St R AT AN P
VAR A AR O AT A
60 60 dBmy
(CF 2.4955 GHz 204.0 kHz/ Span 2.04 MHz | [ [cF 2.6305 GHz 1001 pts 04.0 kHz/ Span 2.04 MHz
2 Result Summar 2 Result Summar

Txl (Ref) 1.000 MHz -21.17 dBm Txl (Ref) 1.000 Mtz -22.28 dBm
Tx Total -21.17 dBm Tx Total -22.28 dBm
= T

10:46:24 07.06.2021

10:40:07 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

A7 -720f121




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 60MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 40.00 dBm  Offset 19.50 0B

Mode Auto Sweep saL Ref Level 5000 dBm  Offset 19.808 Made Auto Sweep seL
Count 10100 Count 100/100
ETa 7
] olee Line _SPUR|OUS._LINE_ABS.02
30 SPORIGUS_UNE_ABS_002
20 20 dfs
10 10
0 [0 FESTeTY i " %?‘Mwmwww,ﬂ PN R ST
“a . Aty WAl At s At A R J L i ;
et A A s eyt ||| Wi Wiy
10 B - ] e [
3855 e . LV
PURIOUS_LINE_ABS_00:
W J H u O
. | an YN
-40 T
50 .
263Gz 10005 pts 165 ML/ 2.795 GHz
475 Ghz 8004 pts MR/ 15566 | | o s
2 Result Summa:
2630 GHz 2.690 GHz 100,000 kHz 2.63523 GHz -1.18 dBm -31.18d8
2475 GHz 2490 GHz 1.000 MHz 249045 GHz -30.53 dBm -3.58 i 2680 GHz 2691 GHz 1,000 Mtz 269001 GHz 23.97 dBm 1397 dB
2,490 Gz 2495 GHz 1.000 MHz 209432 GHz -27.69 dBm -14.69 dB 2691 GHz 2,695 GHz 1.000 MHz 269107 GHz 23.29 dBm -13.29d8
235 Gtz 249 Ghz 1.000 Mtz 2.49599 GHz -26.40 dBm -13.40 dB 3695 Ghiz T750GHe 11000 MH: 270048 GHz 2484 dBm 15248
2.496 Gl 255 Ghz 100000 kiz 251371 GHz -0.96 dBm -30.56 dB 70 cr 3705 orte 1000 M 275003 GHz 13955 dBm 1455 dB
[ O

05:54:48 07.06.2021

10:30:27 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7 -730f 121




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 60MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 19.80 B

RefLevel 40.00dBm  OMfset 19.80 dB.

Mode Auto Sweep

6L

Mode Sweep st
Count 100/100 Count 100/100
1 Spurious Emissions e | (T _
30 t SPOURIBUS_LINE_ ABS_002
20 dm 20 d R
i
f !
10 H - o ‘
0 i
\ 1l
Y | 10 dr
it
|
20 dBe . [
{ T
30
| Il 'l l‘l-’x 1 w]\ . ‘.Il" rl | | VI
40 H A
T W, " | PR, Y . P
. ‘ i ’\rﬁ* T VTN SV 1 e PN, oL e LR e (| ez masll
2.63 Ghz 10005 pts 16.5 MHz/ 2.795 Gz
2475 GHz 8004 pts 1 M2/ 2556 6H2 | | BRemn e
2630 GHz 2690 GHz 100.000 kHz 268891 GHz -12.92dB
2475 GHz 2490 GHz 1.000 MHz 2.48976 GHz -28.27 dBm 2690 GHz 7691 Gz 1,000 MHz 2.69000 GHz 014d8
2.490 GHz 2.495 GHz 1.000 MHz 2.49392 GHz -18.92 dBm 2691 GHz 2,695 GHz 1.000 MHz 2 14 GHz 3 dB -8.53 d
2,495 GHz 2,496 GHz 1.000 MHz 2.49599 GHz -8.01 dBm 2,695 GHz 2750 GHz 1.000 Mz 269870 GHz -18.10dB
2496 GHz 2556 Ghz 100,000 kHz 2.49709 GHz 17.31 dBm 2750 GHz 3795 CHe. 1.000 MHz 277461 GHz 84 14,84 dB
Ready

09:59:33  07.06.2021

10:35:00 07.06.2021

oy
== 10:34:58

Channel power -13dBm > -21.17dBm (PASS)

Reflevel 3730dBm  Offset 19.8048 ® RBW 10kHz s6L
- A 3008 @ SWT 100 ms ® VBW 30kliz _Mode Swesp Count 100/100
TACR 1Rm Ava
30

h

2

10 dBm

0B —

10

20

e
I,
30 dBen + ot
e
40 b MM f
M 1

50 = " I

VAN Sl AR

60
28556 1001 pis 2080 e/ Spon 2.04 Wz |
2 Result Summ None

Tl (Ref) 1,000 MHz -21.17 dBm
Tx Total 2117 dBm

10:46:24 07.06.2021

T
% ossa

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

T A7 -740f121




seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 60MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 19.50 0B

Mode Auto Sweep saL Ref Level 5000 dBm  Offset 19.808 Made Auto Sweep seL
Count 10100 Count 100/100
ETa 7
Line _SPUR|OUS._LINE_ABS.02
30 SPORIGUS_UNE_ABS_002
20 20 dfs
10 10
a — B e ot ] -
T Wi A e b A A R oy A M i, "VM!J“‘W L oo iy, WW’W"W i
10 dBm T T .| - | 1o [
3115 e 1o 002 i [~ ™
PURIOUS_LINE_ABS_00: .
30 dBm t ; I L |‘
v il P,
-40
50 .
263Gz 10005 pts 165 ML/ 2.795 GHz
475 Ghz 8004 pts MR/ 15566 | | o s
2 Result Summa:
2630 GHz 2.690 GHz 100,000 kHz 2.63868 GHz -0.65 dBm 43
2475 GHz 2490 GHz 1.000 MHz 285597 GHz -31.51 dBm -6.51 d8 2680 GHz 2691 GHz 1,000 Mtz 269000 GHz -24.21 dBm 1421 dB
2,490 Gz 2495 GHz 1.000 MHz 249373 GHz -28.65 dBm 15.65 dB 2691 GHz 2,695 GHz 1.000 MHz 269135 GHz -28.15 dBm 14.15 dB
2495 Ghr 2,496 GHz 1.000 Mz 249599 GHz -26.66 dBm -13.66 dB 2695 GHz 2750 GHz 1.000 MHz 269633 GHz -24.96 dBm 11.96 dB
2.496 Gl 255 Ghz 100000 kiz 2.54186 GHz -1.40 dBm -31.40 dB 70 cr 3705 orte 1000 M 275043 GHz 3954 dBm 1454 dB
[ T I -

10:00:07 07.06.2021

10:24:35 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

T A7-750f121




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 60MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00¢Bm Offset 19,80 4

Mode Sweep SGL
Count 100/100
30
20
10
0dBmr
10 dB:
-20 dBm- - -
{IA
L
|
It o
A Hh—
& KJ ha At NanrdW\ \ '
L L A sl Vind ) mticnntion momateruvon o Loasdi L Ao
2.475 GHz 8004 pts 8.1 MHz/ 2.556 GHz

2.49026 GHz
2.49443 GHz
2.49598 GHz
2.49694 GHz

-27.80 dBm
-19.57 dBm
-7.54 dBm
16.81 dBm

Ready

2490 GHz
2495 GHz
2.496 GHz
2.556 GHz

2475 GHz
2490 GHz
2.495 GHz
2.496 GHz

1.000 MHz
100.000 kHz

10:02:29 07.06.2021

RefLevel 40.00dBm  OMfset 19.80 dB.

RloUs_LINE_ABS_od2

Mode Auto Sweep

6L

Count 100/100

e I
SPORIGUS_UNE_ABS_002

10:29:16 07.06.2021

20 dbi
10 "‘
AR ]
~ |l %l I ‘ AL
I "

Q"—whw" .,J'. w.U').M' v I
2.63 GHz 10005 pts 16.5 MHz/ 2.795 GHz
2 Result Summa:

2630 GHz 2,690 GHz 100.000 kHz 2.68903 GHz 15.99 dBm -14.01 d@

2690 GHz 2691 Gz 1,000 Mz 269001 GHz 10.40 dBm 040 dB

2681 GHe 2695 Gz 1000 Mz 269147 GHz 15.86 dBm -5.86d

2,695 GHz 2750 GHz 1.000 Mz 2.69680 GHz -27.27 dBm -14.27dB

2.750 GHz 2.795 GHz 1.000 MHz 2.79063 GHz -39.63 dBm -14.63 dB

W %

Channel power -13dBm > -21.2dBm (PASS)

Reflevel 37.30dBm  Offset 19,8008 ® RBW 10kHz
- Att 30dB ® SWT 100 ms  VBW 30kKz
1ACR

Mode Sweep

In,
T e

AR

T R T

1001 pts 204.0 kHz/

Spen 2.08 Wiz |

2 Result Summa: None

-21.20 dBm
-21.20 dBm

Tx1 (Ref) 1.000 MHz

Tx Total

10:46:53 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A7 -76 of 121




seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 60MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 19.50 0B

Mode Auto Sweep saL
Count 100/100

1 Spurious Emissians 1Avg

1 Spurious Emissions
Linnit Check

RefLevel 40.00dBm  Offset 19.80 d8.

RloUs_LINE_ABS_od2

Mode Auto Sweep

s6L

Count 100/100

SPORIBUS_UNE_ ABS_002

30
2 20 dfs
10 10
¢ i, bt ALl
aLbi | o M AR AR st g Ll o [ T o TN i o
e s e et
M .
SRS LN ABs_002 ‘
| | f * 'J ' O |
MWM g
a0 + .
¥ B
-50
2.63 GHz 10005 pts 16.5 MHz/ 2.795 GHz
2475 GHx 8004 pts 1 Miiz/ 2356 Gt || B Result Summa:
2 Result Summa:
2630 GHz 2.690 GHz 100,000 kHz 2.65448 GHz -3.79 dBm -33.79 dB
2475 GHz 2490 GHz 1.000 Mtz 248906 GHz -3382dBm -8.82 o 2680 GHz 2691 GHz 1,000 Mtz 269000 GHz 26.46 dBm -16.46 dB
2490 GHz 2495 GHz 1.000 MHz 2.49496 GHz -30.88 dBm -17.88 dB 2691 GHz 2.695 GHz 1.000 MHz 269137 GHz 26.63 dBm -16.63 dB
235 Gtz 249 Ghz 1.000 Mtz 2.49600 GHz -28.55 dBm -15.55 dB 3695 Ghiz 3750 GHz 11000 Mz 2.606 17 GHz -29.19 dBm 1615 dB
2.496 GHz 2.556 GHz 100000 kiz 254530 GHz LI B 3z 2.750 GHz 2795 Ghz 1.000 MHz 2.76348 GHz -39.55 dBm 1455 dB
[ Wy s ey I D

10:00:51 07.06.2021

10:28:47 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

A7 -770f121




SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /60MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 40,00 dBm  Offset 19.80 0B Made Auto Sweep

Limit Chesi }
Line _SPUR|OUS_UINE_ABS_od2

6L

Count 100/100

1 Spurious Emissians 1Avg

1 Spurious Emissions

Line _SPUR{OUS_LINE_ABS_0q2

RefLevel 40.00dBm  OMfset 19.80 dB. Mode Auto Sweep

6L

Count 100/100

SPORIBUS_UNE_ ABS_002

10:09:4% 07.06.2021

10:48:83 07.06.2021

30
2 20 dbi
10 0
0 dBo
o " y ki A
R L B e e A AR A g o Lt Ut i A
| i
|
! [P
50 B
2.63 GHz 10005 pts 15.5 MHz/ 2.795 Gz
2.475 Gz 8004 pts. 1 MHz/ 2386 GHr || st Summa;
2 Result Summa 1
3 2630 GHz 2,630 GHz 100.000 kHz 264225 GHz 1.33 dBm -3133d8
2475 GHz 2.490 GHz 1.000 MHz 248979 GHz -28.12 dBm 2,690 GHz 2,691 GHz 1.000 MHz 2.68001 GHz 24.59 dBm -14.59 dB
2,490 Ghx 2495 GHz 1.000 Mt 2.49344 GHz -25.94 dBm 2691 GHz 2695 Gz 1.000 MHz 2.69250 GHz 24.71 dBm -14.71 8
2495 GHz 2496 GHz 1.000 MHz 249599 GHz -24.78 dBm 2695 GHz 2750 GHz 1.000 Mz 269620 GHz -24.98 dBm 1198 d8
2,496 GHz 2.556 GHz 100,000 kHz 252681 GHz -1.57 dBm 2750 GH 2795 GHe. 1,000 Mz 275064 GHz 39,60 dBm 14,60 dB
ey R ) e Resdy [ & S

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

T A7 -780f 121



seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 80MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 40.00dBm  OMfset 19.80 dB.

Ref Level 40.00 dBm  Offset 19,80 a8 Mode Sweep SGL Mode Auto Sweep —
Count 100/100 Count 100/100
1 Spurious Emissions 1 Ava -
Line _sPUBloUS_LINe_aBS.of2
30 SPRIGUS_UNE_ABS_002
20dBm : 20 d
10 H - o
0
| |
[ 10 d
i I
20 g . [
j | f |J |
55 Ll I{
1 T
s LT A I | I WL o
-40 T T ]
T ‘V i g | "‘ 1 PTI . i b \».‘\'wﬂ"
50 WMt ) A, ] o flote s * O [
261 GHz 10005 pts 165 ML/ 2795 Gz
2475 Gt 004 pts 101 M/ 2576 6 | | B s
2610 GHz 2,690 Ghz 100.000 kiz 268878 GHz 16.50 dBm -13.50dB
2475 GHz 2430 GHz 1.000 MHz 2.49043 GHz -28.80 dBm 2680 Gz 2591 Ghe 1,000 MHz 2.69004 GHz 10.33 dBm -0.33dB
2490 GHz 2495 GHz 1000 MHz 2.49485 GHz -20.59 dBm 2681 GHz 21685 Gz 11000 Mz 2.69101 GHz 18.60 dBm -8.60 4B
2,495 GHz 2496 Gtz 1,000 MHz 249598 GHz -9.18 dBm 2685 GHz 2770 GHz 1,000 MHz 269626 GHz 2756 dBm 1456 dB
2496 GHz 2576 GHz 100,000 kiz 2.49722 GHz 17.96 dBm 2770 GHz 2795 Ghz 1,000 Miz 2.77071 GHz -33.27 dBm 1327 dB
L edy DN S U

11:14:30 07.06.2021

11:00:07 07.06.2021

Channel power -13dBm > -21.1dBm (PASS)

Reflevel 37.30dBm  Offset 19,8008 ® RBW 10kHz
- Att 30dB ® SWT 100 ms  VBW 30kKz
1ACR

Mode Sweep

TR 7 K |
.F‘jl'\ﬁ"\\'"w‘:‘«’ T
60

.WWW

1001 pts

204.0 kHz/

Spen 2.08 Wiz |

2 Result Summa:

Tx1 (Ref) 1.000 MHz

Tx Total

None

-21.10 dBm
-21.10 dBm

11:25:18  07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

A7 -790f 121




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 80MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Reflevel 4000dBm Offset 19003 Mode AutoSweep saL Reflevel 9000d8m Offset 198008 Mode AuloSweep saL
Caunt 100/100 Count 100/100
ETa 7
Limit Check Phss Limit Chec
Line _SPURJGUS, os_ocz phss 1 agline SPURIOUS_LINE_ABS 02
30 SPORIGUS_UNE_ABS_002
20 20 dfs
10 10
a Y . Y P " et o~
[N M e A [T S A P Attt ki i P
10 B t ' ! ‘
i !
/ ‘ \m' s )
T T e
|
-40 T
50 .
2.61 GHz 10005 pts 18.5 MHz/ 2.795 GHz
2.475 GHx 8004 pts 10.1 MHz/ 2.576 GHx [2 Result Summai
2 Result Summa: I
2610 GHz 2.690 GHz 100,000 kHz 2.64496 GHz -0.76 dBm -30.76 dB
2475 GHz 2490 GHz 1.000 MHz 2485516 GHz -26.23 dBm -1.23 d 2690 GHz 2691 GHz 1,000 Mtz 269006 GHz 24.16 dBm 14.16 dB
2490 GHz 2495 Gz 1.000 MH: 249381 GHz -24.42 dBm -11.42 dB 2691 GHe 2695 Giix 1,000 Mtz 2.69124 GHz 5384 dBm 13584d8
2495 Ghr 2,496 GHz 1.000 Mz 249596 GHz -24.34 dBm -11.34dB 2695 GHz 2770GHz 1.000 MHz 269539 GHz -24.80 dBm 1180 dB
2.496 Gl 2576 GH 100,000 kitz 2.53400 GHz -0.72 dBm -30.72 dB. e S o 1500 it 277023 GHz 73824 dBm 132448
ety DR o U hey D S OO

11:13:28 07.06.2021

11:00:88 07,06.2021

TEL : 886-

3-327-3456

FAX . 886-3-328-4978

Page Number

1 A7-800f 121



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 80MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

1 Spurious Emissions

Ref Level 40.00dBm  Offset 19.80 B

Mode Sweep

Count 100/100

1 Spurious Emissions

RefLevel 40.00dBm  OMfset 19.80 dB.

Mode Auto Sweep

Count 100/100

6L

1 Avg : =
Line _SPUBlOUS_LINE_ABS.0 55
30 SPORIGUS_UNE_ABS_002
20 dm 20 d
)
10 ”‘ 10 |
I l
| 104 !
i I
20 4B - 1
30 A
s I "LHJ ‘i'
-40 |
; 3 11| gt A
s [ LY P - i
2.61Ghz 10005 pts 8.5 MHz/ 2.795 Gz
2475 GHz 8004 pts 2576 6M2 | | Bremon e [
2610 GHz 2690 GHz 100.000 kHz 17.93 dBm -12.07 dB
2475 GHz 1.000 MHz -29.55 dBm 2690 Ghiz 2691 GHz 1,000 MHz -152d8
2.490 GHz 1.000 MHz -20.24 dBm 2691 GHz 2695 GHz 1.000 MHz -11.10d8
2495 Ghz 1.000 MHz -9.19 dBm 2695 GHz 2770GHz 1.000 Mz -16.91 dB
2496 Ghz 100,000 kHz 16.17 dBm 2770 GHz 2.795 GHz 1,000 MHz 131948

11:12:51 07.06.2021

Tnzse

10:89:34  07.06.2021

oy
== 10:58:33

Channel power -13dBm > -21.04dBm (PASS)

Reflevel 37.30dBm  Offset 19,8008 ® RBW 10kHz
- Att 30dB * SWT

Mode Sweep Count 100/100
yaax
30
20
10 B
0 dBs
10
20
A e
30 B N M
=
ik | arstd
AR
TN Y
60 !
1001 pis Span 2.04 Wz |
None
1.000 MHz

11:26:57 07.06.2021

N2656

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

T A7-81of121



seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 / 80MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 19,80 dB Mode Auto Sweep saL RefLevel 40.00dBm  Offset 19.80 d8. Mode Auto Sweep seL

Caunt 100/100 Count 100/100
1 Spurious Emissians 1hug || Seurious Emissions
Limit Chec¥ PRSS Limit Checl 55
Line _SPUR|OUS_LINE_ABS_og2 PRSS 2 g e SPURIOUS_LINE_ABS_0q2 PRSS
30 SPURIOUS_LINE_ABS 002
20 20 dfs
10 10
0 .
T e —— A ol
\"T T Ayl o A M AR M AT M S Ao i ’#'M-"f “'"“"‘ﬂ iy " ‘“"M"ﬂ"ﬂ A A Y ! bing
fl Ead Y 10 s ‘
ai w‘v‘w\r\_\_’
v 1 i e
-50 Br
2.61 GHz 10005 pts 18.5 MHz/ 2.795 GHz
2.475 GHx 8004 pts 10.1 MHz/ 2.576 GHx [2 Result Summai
e y . 2.63325 GH: 1.89 b 31.89.dB |
2610 GHz 2.690 GHz 100,000 kHz . iz 1. m -31.1
2475 GHz 2490 GHz 1.000 MHz 243043 GHz -28.17 dBm 317 d& 2690 GHz 2691 GHz 1,000 Mtz 269008 GHz -24.77 dBm 1477 dB
2490 GHz 2495 Gz 1.000 MH: 2.49369 GHz -25.55 dBm 1255 dB 2691 GHe 2695 Giix 1,000 Mtz 269329 GHz 2450 dBm 14550 d8
235 Gtz 249 Gtie 1.000 Mtz 2.49599 GHz -24.35 dBm -1135 dB 3635 Chiz TT70CHz 1000 Mz 2.69888 GHz 2472 dBm MT2d8
2.496 Gl 2576 GH 100,000 kitz 2.54851 GHz -0.21 dBm 3021 dB. e S o 1500 it 277320 6Hz 138,50 dBm 13508
[ Py

11:09:33 07.06.2021 11:03:34 07.06.2021

TEL : 886-3-327-3456 Page Number T A7-820f 121
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 80MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 19.80 B

RefLevel 40.00dBm  OMfset 19.80 dB.

11:12:03 07.06.2021

10:58:12 07.06.2021

Mode Svemp Mode Auto Sweep 2 oo
ount
1 Spurious Emissions _— il
30 t SPOURIBUS_LINE_ ABS_002
20dBm 20 db
10 . 0 |
0
20 dBm + . | J‘
[
30 v | i 7
! I i .
ssdelit L N : 1 i - -
40 1 fi I J
LR . S | I it il Y
% ““{ WM sl Pt ﬂ S
261 GHz 10005 pts 5.5 MHz/ 2.795 Gz
2.475 GHz 8004 pts 10.1 MHz/ T
|
2610 GHz 100.000 kHz 15.43 dBm -14.57 dB
2475 GHz 2490 GHz 1.000 MHz 2.49033 GHz -26.97 dBm 2,690 GHz 1.000 MHz <11.24 dBm -1.24 d8
2.490 GHz 2.495 GHz 1.000 MHz 2.49490 GHz -18.19 dBm 2691 GHz 1.000 MHz -19.87 dBm -9.87 dB
2,495 GHz 2,496 GHz 1.000 MHz 2.49596 GHz -10.21 dBm 2,695 GHz 1.000 Mz -32.06 dBm -19.06 dB
2.496 GHz 2576 GHz 100.000 kHz 2.49718 GHz 17.19 dBm 2.770GHz 1.000 MHz -38.17 dBm -13.17 d8
= Resty <= "ihsen

Channel power -13dBm > -20.43dBm (PASS)

1ACR

100 ms * VBW 30 khz

Reflevel 37.30dBm  Offset 19,8008 ® RBW 10kHz
- Att 30dB * SWT

Mode Sweep

Alln I

0 — -
T T

(]

1001 pts

204.0 kHz/

2 Result Summa:

Tx1 (Ref)
TxTotal

1.000 MHz

-20.43 dBm
-20.43 dBm

11:26:23 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 80MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 19.50 0B

Mode Auto Sweep saL Reflevel 9000d8m Offset 198008 Mode AuloSweep seL
Caunt 100/100 Count 100/100
ETa 7
Limit Checi Phss Limit Check 55
Line _SPURJGUS_LINE_ABS o2 g line SPURlOUS_Lne_s5_ o2
30 SPURIOUS_LINE_ABS 002
20 20 dfs
10 10
0
Rt trmmberh i sl oy b S T T e PP AT i A [ Aty T
i || d i Uk Mo e N e ‘ylw,n,).wl L N Pl i
M .
SeURIGUS_UNE_ABS 002 | w%
3045 . ] § | MM
| s | . | T
a0 - A
-50 Br
2.61 GHz 10005 pts 18.5 MHz/ 2.795 GHz
2.475 GHx 8004 pts 10.1 MHz/ 2.576 GHx [2 Result Summai
2 Result Summa: I
2610 GHz 2.690 GHz 100,000 kHz 2.63673 GHz -33.87 dB
2475 Ghz 2,450 GHz 1.000 MHz 249044 GHz -30.29 dBm -5.29dB 2680 GHz 2691 GHz 1000 Mz 2.69004 GHz -14.76 dB
2490 GHz 2495 Gz 1.000 MH: 2.49108 GHz -27.35 dBm 1435 dB 2691 GHe 2695 Giix 1,000 Mtz 2.69260 GHz 1594 dB
235 Gtz 249 Ghz 1.000 Mtz 2.49598 GHz -26.58 dBm -13.58 dB 3635 Chiz TT70CHz 1000 Mz 2.70668 GHz 12560 dB
2.496 Gl 2576 Gtz 100,000 kitz 253480 GHz 234 dBm 3234 dB e S o 1500 it 277231 6Hz 134248
[

11:08:56 07.06.2021

0856

11:04:22 07.06.2021

07.06.3001
== rees

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

T A7-840f 121



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 80MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 19.80 B

RefLevel 40.00dBm  OMfset 19.80 dB.

Mode Auto Sweep

6L

Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions | | P _
| Line _sPUBloUS_LINe_aBS.of2 55
30 t SPOURIBUS_LINE_ ABS_002
20 dm 20 d
\ |
Il 0
“ _ i
0
| I
| 10 d
| !
20 4B : U : - [
i 0 | |
| oy | |
30 T L
WLy Tl i Al | i“ll' el
1 14
-0 i e, 1
i ‘JM\ | p 1 { y H «{ L | 3 bt el )
% 1 WMo arlemnmadiedben st Waseam sl ombonatinis AP ) ) B
261 GHz 10005 pts 165 ML/ 2795 Gz
2475 Gt 004 pts 101 M/ 2576 6 | | B s
2610 GHz 2,690 Ghz 100.000 kiz 268890 GHz -13.92dB
2475 GHz 2430 GHz 1.000 MHz 2.48558 GHz -32.74 dBm 2680 Gz 2591 Ghe 1,000 MHz 2.69004 GHz 0.76.dB
2490 GHz 2495 GHz 1,000 MHz 2.49495 GHz -18.84 dBm 2681 GHz 21685 Gz 11000 Mz 2.69103 GHz 59 dB: 769 d
2495 Gt 2,496 GHz 1,000 MHz 249598 GHz -10.36 dBm 3,695 Gz I770GHe 11000 Mz 269599 GHz 1326 dB
3,436 GHz 3576 Ghz 100,000 kitz 2.49706 GHz 16.73 dBm ST ci 2796 Gtz 11000 Mtz 277166 GH: 1 1344 dB
[ P —— S

11:07:45  07.06.2021

10:82:12 07.06.2021

Channel power -13dBm > -22.15dBm (PASS)

Ref Level 37.30 dBm
- Att
1ACR

30dB * SWT

Offset 19.80dB  RBW 10 kHz
100 ms * VBW 30 khz

Mode Sweep

6L
Count 100/100
1Rm Avg

P T

(YWM'

N\\,NWWNJVNMM

T
A o W

50
g Bt
60

. 1%
il

1001 pts

2

4.0 e/ Span 204 Wik |

2 Result Summa:

Tx1 (Ref)
TxTotal

1.000 MHz

None

-22.15 dBm
-22.15 dBm

11:25:59 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A7-850f121



seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 19.50 0B Made Auto Sweep

6L

Count 100/100

RefLevel 40.00dBm  OMfset 19.80 dB.

1 Spurious Emissions
Limit Cheek
Line _SPURIOUS_LINE_ABS_0

Mode Auto Sweep

6L
Count 100/100

30 APORBUS_UNE_ ABS_002
20 20 dbi
0 0
0 P
T""" T R P AR R larsetth PAMIA P g Sl vt A *;&#M% l_.‘y;_
10 dBm 1T . ”hﬂ’kﬁ‘l“‘\’ bl ‘
Ri0US_LNE ABS 002 ‘
[ "
30 dBm : t lk I Wl
I | i
40 .
50 B
261 GHz 10005 pts 5.5 MHz/ 2.795 Gz
7475 GA: 8004 pis 0.1 MHz/ 2576 6H2 || B Result Summa
2 Result Summa
2610 GHz 2,630 GHz 100.000 kHz 261866 GHz -4.73 dBm -34.73dB

2475 GHz 2.490 GHz 1.000 MHz 248919 GHz -31.66 dBm 2,690 GHz 2,691 GHz 1.000 MHz 2.68009 GHz 25.01 dBm -15.01 dB

2490 GHz 2495 GHa 1.000 Mitx 249447 GHz -28.44 dBm 2691 GHz 2,695 GHz 1.000 MHz 2.69420 GHz -27.32 dBm -17.32d8

2495 GHe 2496 GHz 1.000 MHz 249598 GHz -27.84 dBm 2695 GHz 2770 GHz 1.000 Mz 269584 GHz -27.85 dBm 148548

2.496 GHz 2.576 GHz 100,000 kiz 254488 GHz -1.81 dBm 2770 GHe 3795 CHe. 1.000 MHz 277023 GHz 3851 dBm 1351 dB

fey o pesty = T

11:06:13 07.06.2021

11:05:21 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A7 -860f 121




seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 80MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 19.80 B

Mode Sweep 6L

Count 100/100

1 Spurious Emissions 1 Ava

|
) T \M\‘ i

WAL sl b s e ot s epabua N imot ettt ol ansunn ﬂ

2.475 GHz 8004 pts 10.1 MHz/ 2.576 GHz

2.48977 GHz
2.494 86 GHz
2.49599 GHz
2.49702 GHz

-27.21 dBm
-17.06 dBm
-9.84 dBm
16.30 dBm

2475 GHz 2490 GHz 1.000 MHz
2.490 GHz 2.495 GHz 1.000 MHz

1.000 MHz
100.000 kHz

2.495 GHz 2.496 GHz
2.496 GHz 2576 GHz

RefLevel 40.00dBm  OMfset 19.80 dB.

Mode Auto Sweep

6L

11:15:42 07.06.2021

Count 100/100
1 Spurious Emissions.
Limit Che! 55
tine _5PURlOUS_LINE_ABS_ 02
430RIBUs_ e _aBs 002
20 dbis
10 i
I
. /
l | - | A
Www s ,J ihagidih M.MA
2.61 GHz 10005 pts 18.5 MHz/ 2.795 GHz
2 Result Summa:
2610 GHz 2.690 GHz 100.000 kHz 2.68898 GHz 15.25 dBm -14.75d8
2690 GHz 2691 GHz 1.000 MHz 2 04 G -10.50 dBm -0.50 dB
2691 GHz 2695 GHz 1.000 MHz 2.69116 GHz 68 di -5.68 d
2,695 GHz 2770 GHz 1.000 MHz 269509 GHz -13.28dB
2.770 GHz 2.795 GHz 1.000 MHz 2.77022 GHz 43 -13.43d8
Resdy ey

10:51:33 07.06.2021

Channel power -13dBm > -21.1dBm (PASS)

Reflevel 3730dBm  Offset 19.8048 ® RBW 10kHz s6L
- Att 3008  SWT__100ms ® VBW 30kHz _Mode Sweep Count 100/100
1ACGR 1Rm Avg

\PWMW
.WWWWW

PR TIRT | V.
i AP AT T
(LA e T
60

CF2.4955GHz _ 1001 pts 204.0 kHz/

Spen 2.08 Wiz |

2 Result Summa: None

Tx1 {Ref) 1.000 MHz -21.10 dBm
Tx Total -21.10 dBm

ey N & UL
5 Nasae

11:25:18  07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 80MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 19.50 0B

Mode Auto Sweep

saL RefLevel 4000 dBm  Offset 19.80 d6 Mode Auto Sweep 6L
Caunt 100/100 Count 100/100
1 Spurious Emissians 1hug || Seurious Emissions
Limit Check Limit Chec 55
Line _SPURJGUS_LINE_ABS 02 1 agline SPURIOUS_LINE_ABS 02
30 SPURIOUS_LINE_ABS 002
20 20 dfs
10 10
0
1 bt At il I T T L P A N ANl v NP
. e B A A A i A b A Sk LA e sk Ll v L PRGN el g il
| I
RiMe50s e aws oo J 1 }
|
30 dBm ! | "
M‘ [ \ N
-40 T ‘Il T
50 Br
2.61 GHz 10005 pts 18.5 MHz/ 2.795 GHz
2.475 GHx 8004 pts 10.1 MHz/ 2.576 GHx [2 Result Summai
2 Result Summa: I
2610 GHz 2.690 GHz 100,000 kHz 2.65416 GHz -5.18 dBm -35.18dB
2475 GHz 2490 GHz 1.000 MHz 243835 GHz -34.23 dBm -9.28 d 2690 GHz 2691 GHz 1.000 MHz 269005 GHz -29.66 dBm -19.66 dB
2490 Gt 2495 Ghir 1.000 Mz 249312 GHz -30.22 dBm -17.22dB 2891 GHs 2695 GHs 1,000 M 269276 GHz 86 dBm 1886 dB
235 Gtz 2496 Gz 1.000 Mtz 2.49599 GHz -28.78 dBm -15.78 dB 3695 Ghiz TTI0GHe 11000 MH: 270510 GHz 2864 dBm 1564 dB
2.496 Gl 2576 GH 100000 kiz 2.53912 GHz -3.00 dBm -33.00 dB =i 3795 orte 1000 M 277328 GHz 13835 dBm 133548

11:16:57 07.06.2021

Ready

10:50:87 07.08.2021

Ready

07.063001
5 insess

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A7 -880f 121



seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /80MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

RefLevel 40.00dBm  OMfset 19.80 dB.

Reflevel 4000 dBm  OMset 19.800B  Mode Auto Sweep saL Mode Auto Sweep saL
T Count 100/100
—
Limit Check PRSS Lim <k 55
Line _SPURJOUS_UNE_A85_odz Aes 7 gq e SPUROUS_LINE_ABS 042 55
30 SPORIGUS_UNE_ABS_002
0 20 dfs
10 10
0
N - i . . -
B L e B e i KLU NP M ,‘{W vl kL bk T TR Y
L] [Fz0de |
‘ | ].-‘ »
| WP st
LI i M Y
| |-
50 .
261 GHz 10005 pts 165 ML/ 2795 Gz
2.475 GHz 8004 pts. 10.1 MHz/ 2.576 GHz 2 Result Summe,
2 Result Summa
3 2610 GHz 2,690 Ghz 100.000 kiz 261534 GHz -4.27 dBm -34.27 dB
2475 GHz 2450 GHz 1.000 MH: 2680 Gz 2591 Ghe 1,000 Mtz 2.69005 GHz 2486 dBm 1486 dB
2490 GHz 2495 GHz 1.000 Mtz 2691 GHz 2.695 GHz 1.000 MHz 2.69121 GHz 25.37 dBm -15.37dB
2435 GHz 2496 Ghz 1.000 Mtz 2685 GHz 2770 GHz 1,000 Mtz 269686 GHz 84 d -1384d
2.236 Gz 2576 Gz 100,000 kHz 2770 GHz 2795 Ghz 1,000 Miz 2.77028 GHz 38.28 dBm 13288
Rewd HLLER S7oeu
- [ 38 fesay =5 Vioson

11:20:35 07.06.2021

10:50:08 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

T A7 -89 0f 121




seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 / 90MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

. 6L

RefLevel 40.00dBm  Offset 19,80 dB Mode Sweep SGL Reflevel 40.00dBm Offset 19.80dB Mode Auto Sweep
Count 100/100 Count 100/100

1 Spurious Emissions VAva |1 Spurious E\mm _

| Line _sPUBloUS_LINe_aBS.of2 shes
30 t SPOURIBUS_LINE_ ABS_002
20 dBm- 20 dbis
10 ! 0
0

20 dBrr I
il
55 p | I
" Lal . ‘ L L
Il | | T
40 dBr + T i i |
TR ‘ | I 1 L [ I Y
TS \ \ | . ot (LI N T PR PR, PRkl
» ¥ ‘ﬂ (LTl [T V) DAYV TN, 9 —— Artp ) el L po— L
2.6 GHz 10005 pts 19.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 11.1 MHz/ 2.586 GHz 3 Result Summa
2600 GHz 2690 GHz 100.000 kHz 268885 GHz 16.65 dBm -13.35d8
2475 GhHz 2490 GHz 1.000 MHz 2.49036 GHz -30.57 dBm -200. 2630 GHz 2691 GHz 1000 Mz 2.60004 GHz -11.38 dBm -138d8
2.490 GHz 2.495 GHz 1.000 MHz 2.49496 GHz -22.05 dBm -200. 2691 GHz 2695 GHz 1.000 MHz 2.69117 GHz -11.88 dB
2.495 Ghz 249 GHz 1,000 MHz 249598 GHz -10.17 dBm -200.00 3695 GHz 3780 GHz 1,000 MHz 270084 GHz 20,49 dB
2.496 GHz 2.586 GHz 100000 kHz 2.49706 GHz 15.71 dBm - 2.780 GHz 2.795 GHz. 1.000 Wiz 2.78266 GHz 3839 2133948
iy Nanss ey =
11:37:56 07.06.2021 11:56:36 07.06.2021

Channel power -13dBm > -21.82dBm (PASS)

Reflevel 3730dBm  Offset 19.8048 ® RBW 10kHz s6L
- Att 3008  SWT__100ms ® VBW 30kHz _Mode Sweep Count 100/100
1ACGR 1Rm Avg

A/
WAANWYY
V

40 dB .;hmﬂ.wwwwﬂwm,m\,\n

T e

50 dBars . ooy P
AN A g e P

60
CF 24955 GHz_ 1001 pts 204.0kHz/ Span 2.04 Mz |
2 Result Summa None

Tx1 {Ref) 1.000 MHz -21.82 dBm

Tx Total -21.82 dBm

ety R PR
M s

11:45:46 07.06.2021

TEL : 886-3-327-3456 Page Number : A7-900f 121
FAX . 886-3-328-4978



SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 90MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 40.00 dBm  Offset 19.50 0B

Mode Auto Sweep

1 Spurious Emissians 1Avg

6L

Count 100/100

Limit Chee¥
Line _SPURJOUS, #s_o02
30
b
10
’ I D W e e e
e, ol D Lk ik R { ey, Wpspaten,
10 dBr -
|
3 i ‘
f W
-40
50
2475 Ghz 8004 pts 1.1 M2/ 7586 GHz
2 Result Summar
2475 GHz 2490 GHz 1.000 MHz 249033 GHz -26.49 dBm -1.49 dB
2,490 GHz 2.495 GHz 1000 MHz 249371 GHz -20.16 dBm 11.16 dB
2495 Gtz 2.496 GHz 1.000 MHz 249598 GHz -23.68 dBm -10.68 dB
2496 GHz 2586 GHz 100,000 kifz 2.55030 GHz 0.71 dBm -30.71 dB
nesty R Su e

11:34:13  07.06.2021

1 Spurious Emissions
Limit Check

RefLevel 40.00dBm  Offset 19.80 d8.

Line _SPUR{OUS_LINE_ABS_0q2

Mode Auto Sweep

s6L

Count 100/100

SPORIBUS_UNE_ ABS_002

20 dbi

0

o e

(AL e AP A

Vi il

t

12:06:32 07.06.2021

2.6 GHz 10005 pts 19.5 MHz/ 2.795 Gz
2 Result Summa |

2600 GHz 2690 GHz 100.000 kHz 2.64442 GHz -2.47 dBm -32.47 d8

2630 GHz 2691 GHz 1.000 MHz 269004 GHz -21.83 dBm -11.83dB

2691 GHz 2.595 GHz 1.000 Mz 269343 GHz -22.46 dBm -12.46 8

2695 GHz 1780 GHz 1.000 MHz 2.69532 GHz -24.88 dBm -11.88dB

2.780 GHz 2.795 GHz 1.000 MHz 2.78072 GHz -38.68 dBm -13.68dB

ey I = o

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

T A7-910f 121



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 90MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 19.80 B

Mode Sweep sa Reflevel 4000dBm  Offset 1980d2  Mode Auto Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions g J[iseurousEnisons _
| tine _5PURlOUS_LINE_ABS_ 02 55
30 t SPOURIBUS_LINE_ ABS_002
20dBm 20 d
10 - o
0
i I
\ i I
20 g i : i r
4l A } , il
30 ‘(']"I 1 | , m W
L | | I I| \l“ < Ay
30 aBn L " : Ay
Y w i f i e Mt o]
I YW ¥ \ ' " o At il el el Ll
s ! ‘ﬁ LT [RCTURUN O YRS Y. O VRO PO Y T L po— b
156 75005 prs 5.5 WA EREEE
7475 Gz 004 pts LRI PR oy
2,600 GHz 2,690 GHz 100000 ki 268890 GHz 15.34 dBm 18,66 d8
2475z 2430 GHz 1.000 MHz 2.49036 GHz -30.57 dBm ~200.00 dB 2550 GHe 2581 He 1,000 MHz 269004 GHz 1149 dBm 149 d8
2490GHz 2495 Gz 1000 Mz 2.49496 GHz 22.05 dBm -200.00 dB 2691 Ghie 5695 GHe 11000 MHz 2.69129 GHz 2163 dBm 116348
2495 GHe 2,496 GHz 1000 Mtz 2.49598 GHz 1017 dBm -200.00 dB e 780G 1000 i 269511 GHz 3247 dBm 1947 dB
2,496 GHz 2586Gliz 100,000 iz 2.49706 GHz 15.71 dBm -200.00 dB 2780 Chie 3785 Chie 1,000 MHz 2.78021 GHz 38.38 dBm 1338 d8
] o SR Resdy &5 il

11:37:56 07.06.2021

11:85:87 07.06.2021

Channel power -13dBm > -21.23dBm (PASS)

Ref Level 37.30 dBm
- Att
1ACR

30dB * SWT

Offset 19.80dB  RBW 10 kHz

100 ms * VBW 30 khz

Mode Sweep

6L
Count 100/100
1R

50 -
TN T ‘-,\ﬁmﬁ,’ VW

il
60

e

MUY
P STV, aats

1001 pts

2

4.0 kHs/

Spen 2.08 Wiz |

2 Result Summa:

Tx1 (Ref)
TxTotal

1.000 MHz

None

-21.23 dBm
-21.23 dBm

11:45:20 07.06.2021

14520

TEL : 88

6-3-327-3456

FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 90MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 19.50 0B

Mode Auto Sweep

12:05:58 07.06.2021

saL RefLevel 4000 dBm  Offset 19.80 d6 Mode Auto Sweep 6L
Caunt 100/100 Count 100/100
ETa 7
Limit Check Limit Check 55
Line _SPURJGUS_LINE_ABS 02 1 agline SPURIOUS_LINE_ABS 02
30 SPURIOUS_LINE_ABS 002
20 20 dfs
10 10
0
PP I e o Oy N TP PR T
T T e et el Wy NI i || s a1 A
10 dm r ] i
‘ M "“mww
rf' 1 l'\/ “”"W.W
\
-40
50 .
2.6 GHz 10005 pts 19.5 MHz/ 2.795 GHz
2.475 GHx 8004 pts 11.1 MHz2/ 2.586 GHx [2 Result Summai
2 Result Summa: I
2.600 GHz 2.690 GHz 100,000 kHz 2.64594 GHz -2.98 dBm -32.98 dB
2475 GHz 2490 GHz 1.000 MHz 2855971 GHz -2890 dBm 2690 GHz 2691 GHz 1.000 MHz 269029 GHz 23.02 dBm -13.02dB
2,490 Gz 2495 GHz 1.000 MHz 209298 GHz -24.14 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69435 GHz 23.61 dBm -13.61d8
2495 GHz 249 GHz 1.000 Mtz 2.49598 GHz -24.50 dBm 2,695 GHz 2.780 GHz 1.000 MHz 2.69557 GHz -23.88 dBm -10.88 dB
2496 GHz 2.586 GHz 100.000 kiz EAEIL LA L ] 2.780 GHz 2795 Ghz 1.000 MHz 2.78003 GHz -38.52 dBm 1352 dB
e T
v T )
11:33:36 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A7-930f 121





